LOXAHATCHEE RIVER DISTRICT

2500 JUPITER PARK DRIVE, JUPITER, FLORIDA 33458 TEL: (561) 747-5700 FAX: (561) 747-9929
D. Albrey Arrington, Ph.D. EXECUTIVE DIRECTOR loxahatcheeriver.org
AGENDA

REGULAR MEETING # 02-2026
FEBRUARY 19, 2026 — 7:00 PM AT DISTRICT OFFICES
ALSO, THE MEETING WILL BE AVAILABLE TO THE PUBLIC ONLINE AT:
LOXAHATCHEERIVER.ORG/PUBLICMEETING

1. Call to Order & Pledge of Allegiance
2. Administrative Matters
A. Roll Call

B. Previous Meeting Minutes Page 3

C. Additions and Deletions to the Agenda

w

Comments from the Public
4. Status Updates
A. Loxahatchee River Watershed Page10

B. Loxahatchee River District Dashboard Page 11

5. Consent Agenda (see next page) page 12

6. Regular Agenda
[...]
This month the wastewater collections / transmission system experienced 52 total red
lights. 31 lift station red lights (22 stations with 7 stations experiencing multiple red light
events) and 21 low pressure red lights (21 stations with 0 stations experiencing multiple
red light events).

Work Order counts due to red lights exclude red lights due to FP&L power failure since
staff have no mechanism to impact FP&L performance during inclement weather or other
power outages.



Of the wastewater lift stations within the District’s service area, 11.3% of these lift stations
experienced a LRD related red light in January 2026 as compared to 8.2% in January
2025.



Of the low-pressure stations within the District’s service area, 1.2% of these low-pressure
stations experienced a LRD related red light in January 2026 as compared to 0.4% in
January 2025.



In January 2026, 7 lift stations experienced multiple red lights. Lift Station No. 013 (825
Center Street), Lift Station No. 057 (345 Tequesta Drive), Lift Station No. 067 (100
Waterway Road), Lift Station No. 078 (18823 Rio Vista Drive), Lift Station No. 144 126
Magnolia Way), and Lift Station No. 218 (2811 N. Caroline Drive) experienced pump
and/or electrical issues. Lift Station No. 094 (1001 Clemons Street) experienced multiple
FP&L power outages.



Air Release Valve Preventative / Corrective Maintenance: Collections staff are completing
preventative maintenance on all ARVs and coordinating with Construction for necessary
repairs on ARVs that are out of service.



Lift Station Wet Well Preventative Maintenance: Collections staff are completing
preventative maintenance on lift station wet wells and adjusting frequency of cleaning
based on findings to efficiently utilize staff time / resources.



Unauthorized Discharges: There were 5 unauthorized discharges in the collection-
transmission & reuse-distribution system this month. Two (2) unauthorized discharges
(LP0063-VB1 & LP0202-P1-DA) were due to pipe failures in the low-pressure system.
One (1) unauthorized discharge (LS048-GS078) was related to damage by a directional
drill installation of another utility. One (1) unauthorized discharge (LS0065-MH039) was
due to preventative maintenance operation of a valve that requires prior manipulation of
other valves to re-direct flow (this is a procedural issue that will be corrected for next
scheduled preventative maintenance). The largest unauthorized discharge was in the 1.Q.
system and was due to a pipe failure on the bypass piping at IQ515 (booster pump station
to send water to Jupiter Hills) and surface waters were impacted by this discharge.

01- LPO063-VB1 2 gal Failed Pipe 01-02-26

02- 1Q515-1QM004 715 gal Damaged pipe 01-05-2026
03- LS0065-MH039 10 gal PM work 01-15-2026

04- LP0202-P1-DA 2 gal Damaged pipe 01-26-2026

05- LS048-GS078 157 gal Damged Pipe 01-29-26



LOXAHATCHEE RIVER DISTRICT

2500 JUPITER PARK DRIVE, JUPITER, FLORIDA 33458 TEL: (561) 747-5700 FAX: (561) 747-9929
D. Albrey Arrington, Ph.D. EXECUTIVE DIRECTOR loxahatcheeriver.org
MEMORANDUM
TO: Albrey Arrington, Ph.D., Executive Director
FROM: Jason A. Pugsley, P.E., Operations — Plant Manager
DATE: February 13, 2026

SUBJECT: January 2026 Operations Department Monthly Report

Treatment Plant Monthly Performance Summary

Overall, the month of January was productive with all monthly reports prepared and submitted on
time. There were no permit exceedances this month. The treatment plant generally operated
efficiently and met all treatment objectives. During the month, influent flows were slightly higher than
the influent flows during the month of December. This minor increase in influent flows is likely
attributable to additional seasonal residents within the District’s service area during the month. The
plant did not experience an unauthorized discharge during the month of January.

This month, Staff had a visit from a local resident who calls the District’'s wastewater treatment plant
home. The bald eagle made a precision catch mid-air and decided to have its lunch on the ground
immediately adjacent to Clarifier No. 1.

Kevin L. Baker Gordon M. Boggie Stephen B. Rockoff Dr. Matt H. Rostock

CHAIRMAN BOARD MEMBER BOARD MEMBER BOARD MEMBER
Water Reclamation - Environmental Education - River Restoration

1



Graphical summaries of the plant flows and rainfall during the month of January, including
comparisons with plant flows during the previous month (i.e., December 2025), are presented

below.

The Cumulative Influent Plant Flow for
the month of January was 217.41 million
gallons. This is slightly greater than the
Cumulative Influent Plant Flow during the
month of December of 212.13 million
gallons.

The Average Daily Flow (ADF) for the
month of January was recorded at 7.01
MGD which is slightly greater than the
ADF recorded during the month of
December of 6.84 MGD and slightly less
than the January 2025 ADF of 7.10 MGD.

The Maximum Daily Flow (MDF)

in

1.16 inches of total rainfall was recorded
at the plant site during the month of

January. This is greater than the
December rainfall recorded of 0.69
inches.

The Peak Hour Flow (PHF) for January was
6,146 GPM which equates to an equivalent
daily rate of 8.85 MGD. This is slightly less
than the PHF for December of 6,479 GPM
(9.33 MGD).

January was 7.28 MGD. This is nearly
equivalent to the MDF for December of
7.34 MGD.



For the month of January, 99.96% or 217.32 MG of the cumulative influent flow to the plant was
sent to the 1Q storage system where it was distributed, as needed, to the various golf courses
and the Abacoa development sites. A total of 0.09 MG of blended effluent was diverted to the
deep injection well for disposal. The plant delivered a total of approximately 212.72 million
gallons of 1Q water to the reuse customers during the month of January.

0.5

Pt
& ——04
&

——03
< w
g - £
= 2

-0 02

e} €

(el e B o B o e Jo s B - s < B e s N T T = IS - e e o [ S Y
143 15 w7 119 1711 1113 mMs 1 1 1425 1427

11 i a7 19 121 123 128 1431

o RAVY FLOW [l WELLFLOW /N CHLORNATED O RANFALL
EFFLUENT

Year to date (i.e., Calendar Year 2026), approximately 99.96% of all influent flow to the plant
was treated and available for reuse as IQ water. The total volume of IQ water distributed to reuse
customers in 2026 was 212.72 million gallons.

The Operations Dashboard for the month of January is provided below for review. The
Dashboard provides a snapshot of the health and performance of the wastewater treatment plant
over the monthly period and provides explanations for all metrics which are reported beyond or
outside of the respective optimal range.



Explanation

SRT - Plant operators maintained a slightly lower than desired solids retention time (SRT), in order to control the mixed liquor suspended solids (MLSS) concentration in the aeration basins. During periods of high seasonal flows and
plant influent loadings, the Operators generally have to lower the SRT to maintain an optimal biological mass in the system. Higher MLSS concentrations can lead to poor sludge settleability, and detrimental downstream effects.

Sludge Yield - The sludge yield was slightly above the desired upper range of 0.80 Ibs WAS/Ibs CBOD produced. A higher sludge yield indicates that more biomass is produced for the same amount of organic material removed. The
sludge vyield is a direct correlation of the overall efficiency of an activated sludge treatment process.

SVI - The higher than desired SVI reported this month was due to periods of relatively moderate organic loadings to the treatment plant with periods of relatively higher MLSS. When these conditions occur, there is a low food to mass
(F:M) ratio which creates ideal conditions for filamentous organisms to propagate. Filamentous bacteria form thread like matts which result in sludge bulking which reduces sludge settleability. The most effective means to address the
development and propagation of filamentous organisms with the current treatment process used at the District's WWTP is to chlorinate the return activated sludge (RAS) prior to reintroduction of the RAS into the aeration basins. This
chlorination process results in the significant degradation or eradication of these organisms and therefore improves sludge settleability. Operators applied chlorine to the RAS eight (8) times during the month which caused the SVI to
improve after dosing. We have continued to monitor the increase in our RAS ratio and are showing a more manageable SVI.

Mean Clarifier TSS — Secondary clarifier total suspended solids (TSS) trended unfavorably due to increased plant loadings which depressed NH3 conversion. Operators continued to monitor these variables and are seeing improvements
with increased RAS chlorination, reducing the SRT, and increasing dissolved oxygen content in efforts to maintain a stable NH3 conversion.



Industrial Pretreatment — Interceptor Management Program Update

The Industrial Pretreatment (IPT) Program provides for the regulation of wastewater discharges into the District’s sanitary sewer
collection system for industrial and specific commercial establishments. One of the most significant functions performed by the
IPT program is the regular inspection of interceptor units. Interceptors are generally required for food establishments, car
washes or similar facilities which have the potential to discharge oily water and linen maintenance establishments.



Project Highlights:

This month, the Operations and Maintenance Team worked in close coordination with Ovivo, the
manufacturer’'s authorized service provider, to complete the rehabilitation and renewal of
Clarifier No. 4. This milestone represents the culmination of extensive efforts by a
multidisciplinary project team that included engineering consultants, contractors, equipment
vendors, and District staff.

As part of the project, an engineering evaluation was conducted to document the existing
condition of the clarifier’s structural components and associated mechanical systems. Based on
this evaluation, District staff prepared detailed bidding documents to procure a contractor for
surface preparation and coating of all mechanical system components, while concurrently
collaborating with Ovivo to develop a work scope for the renewal and replacement of critical
wear components within the mechanical drive unit and operating mechanism.

During execution, additional work items were identified that were necessary to fully restore the
clarifier's operating mechanism to its original condition and performance. These items included
repairs to the scum baffles and the replacement of ten (10) rotary sludge valves, which are
essential for modulating the return activated sludge (RAS) flow from Clarifier No. 4 to the aeration
basins and thereby maintaining reliable process performance.

Through the strategic use of in-house resources, District staff were able to self-perform
significant portions of the engineering and construction management, resulting in substantial
cost savings to the District. The total cost of contracted services for this critical infrastructure
project was maintained at less than $400,000.00, and, based on the restored condition of
Clarifier No. 4 and the comprehensive nature of the work completed, staff anticipate that the next
complete overhaul of this clarifier will not be required for approximately fifteen years.

Clarifier No. 4 Rehabilitation




During the month of January, staff also completed the installation and integration of the
redundant pressure transmitter station serving the non-potable water (NPW) distribution system,
which supplies service water to several critical processes at the District’'s Wastewater Treatment
Plant (WWTP). The non-potable water system is essential to the plant’s operation, supporting
key functions including influent screening, effluent chlorination, and dewatering of waste
activated sludge into biosolids.

The redundant pressure transmitter was installed on a NPW main located adjacent to the
headworks structure instead of being installed immediately adjacent to the primary pressure
transmitter unit. By installing the redundant transmitter at an alternate location, the output
signals for the transmitter were integrated into a separate programmable logic controller (PLC).
This arrangement ensures that if the primary pressure transmitter and/or associated PLC failed,
Staff could quickly switch to the redundant transmitter and associated PLC to monitor and
maintain the service pressure of the NPW system. This is critical because the chlorine feed
system relies upon the NPW service pressure to create a super chlorinated solution for
disinfection and to maintain the appropriate vacuum pressure on the chlorine feed ejection
system.

Non-Potable Water — Redundant Pressure Transmitter at Headworks




Another major initiative undertaken by District staff this month
involves the completion of critical process modifications
associated with the anaerobic selector zone pilot project
within Aeration Bay No. 2. The facility’s activated sludge
process currently consists of three aeration basins; each
designed for full aeration to maintain aerobic biological
conditions throughout the basins.

Anaerobic zones, by contrast, are designated regions where
influent wastewater is exposed to oxygen-deficient conditions
prior to entering the aerated sections. These anaerobic
selector zones facilitate the uptake and storage of readily
biodegradable  organic matter by  polyphosphate-
accumulating organisms (PAOs) under anaerobic conditions.
This selective environment inhibits the proliferation of
filamentous organisms, thereby improving sludge settleability
and overall secondary treatment performance.

The process upgrades completed during this reporting period
included the reconfiguration of process air supply and diffuser
piping within the first quarter segment of Aeration Bay No. 2.
These modifications are designed to enable periodic pulsing

NEW DEDICATED AIR DROP TO
ANAEROBIC SELECTOR ZONE

of the diffused air system, preventing solids deposition and maintaining adequate suspension
within this portion of the basin. The frequency and duration of the pulsing cycles will be
optimized to sustain a negative oxidation-reduction potential (ORP), which serves as a key
indicator of anaerobic conditions. With these improvements complete, District staff are
proceeding with the phased return of Aeration Bay No. 2 to service and the concurrent
removal of Aeration Bay No. 3 from service for cleaning and implementation of equivalent

process air modifications.

NEW DEDICATED AIR DISTRIBUTION
MANIFOLD TO ANAEROBIC SELECTOR ZONE

/NEW DEDICATED AIR DROP TO
ANAEROBIC SELECTOR ZONE

Aerbay No. 2 — Anaerobic Selector Zone Modifications




Lastly this the month, members of the Maintenance Team completed a major planned
maintenance activity involving the clearing and removal of vegetation from the two (2)
stabilization ponds. The stabilization ponds are constructed with a bentonite clay liner, which
significantly reduces the loss of irrigation-quality water through percolation along the pond
sidewalls and bottom. Excessive vegetation growth can compromise the integrity of the liner
material, reduce the effective storage capacity of the ponds, and adversely affect water quality.

District staff coordinated closely with a specialized aquatic vegetation contractor to perform this
work. The contractor utilized an aquatic weed-harvesting vessel to collect floating vegetation
and convey it to designated off-loading areas along the pond banks. District staff then used a
long-reach excavator to remove and stage the vegetation on the banks, after which it was
relocated, stockpiled onsite, allowed to dry, and ultimately transported offsite for disposal.

Stabilization Ponds — Floating Vegetation Removal




LOXAHATCHEE RIVER DISTRICT

2500 JUPITER PARK DRIVE, JUPITER, FLORIDA 33458 TEL: (561) 747-5700 FAX: (561) 747-9929
D. Albrey Arrington, Ph.D. EXECUTIVE DIRECTOR loxahatcheeriver.org